KITSAP COUNTY

SUQUAMISH

GENERAL SEWER PLAN

UPDATE

January 2025

PREPARED BY:

Consor
Point of Contact: Erika Schuyler, PE

600 University Street, Suite 300
Seattle, WA 98101

p: 206.462.7030

e: erika.schuyler@consoreng.com

PREPARED FOR:

Kitsap County

Sewer Utility Division of Public Works
Department

507 Austin Avenue

Port Orchard, WA 98366




THIS PAGE INTENTIONALLY LEFT BLANK



Suquamish General Sewer Plan Update

Kitsap County

January 2025

ECOLOGY DRAFT

Consor

600 University Street
Suite 300
Seattle, WA 98101



THIS PAGE INTENTIONALLY LEFT BLANK



DRAFT

Table of Contents

Executive SUMMArLY ....cccveevreniiieniiiiniiienieieenecennceeenneeeen. ES-1

ES L INTrOTUCTION 1.ttt ettt et e b ettt ettt et ES-1
[...]
2020 including one on the weekend. The results of the wastewater characterization are summarized in
Table 6-15 and were included to develop the influent characteristics for the process model.

Table 6-15 | Average Influent and Effluent Wastewater Characteristics

Influent Values Effluent Values
Parameter
(average) (average)

Total Chemical Oxygen Demand (COD) (mg/L) 878 55
Filtered COD (mg/L) 273 44
Flocculated and Filtered COD (mg/L) 160 Not Determined
Carbonaceous Biochemical Oxygen Demand (CBOD) (mg/L) 271 Not Determined
Filtered CBOD (mg/L) 105 Not Determined
TSS (mg/L) 367 11

N202840WA.00 ¢ January 2025 ¢ Suquamish General Sewer Plan Update ¢ Kitsap County
Wastewater Treatment Facilities Existing Conditions ¢ 6-35



DRAFT

Influent Values Effluent Values
Parameter
(average) (average)

Volatile Suspended Solids (VSS) (mg/L) 340 10
NHs-N (mg/L) 41 32
NO3-N & NO,-N (mg/L) <0.05 <0.05
TKN (mg/L) 60 33
Total Phosphorus (TP) (mg/L) 8 2
Orthophosphate (Ortho-P) (mg/L) 3 2
Alkalinity (mg/L) 274 236
Calcium (mg/L) 29 Not Determined
Magnesium (mg/L) 39 Not Determined
pH 7.7 7.23
DO (mg/L) 0.2 2.6

Since no hourly influent flow is recorded, the diurnal flow data from Appendix C of the 2014 Manchester
Sewer Facilities Strategy Plan (BHC Consultants, October 2014) was used to simulate diurnal influent flow
patterns. The County also operates the Manchester WWTP and it has a similar service area as the
Suquamish WWTP. The diurnal influent flow pattern is shown on Figure 6-11. In addition, diurnal influent
wastewater sampling for COD, TSS, VSS, TKN, TP, Ortho-P, Alkalinity, and pH was performed at Central
Kitsap WWTP on October 21, 2020 and were used as the basis of Suquamish WWTP diurnal influent
concentration pattern as shown on Figure 6-12. Both diurnal flow and concentration information was used
in the process model dynamic simulations.

Figure 6-11 | WWTP Influent Diurnal Flow Pattern

Source: 2014 Manchester Sewer Facilities Strategy Plan

N202840WA.00 ¢ January 2025 ¢ Suquamish General Sewer Plan Update ¢ Kitsap County
Wastewater Treatment Facilities Existing Conditions ¢ 6-36



DRAFT

Figure 6-12 | WWTP Influent Characteristics Diurnal Pattern

Source: Central Kitsap WWTP Wastewater Sampling Results, 2020

6.6.3.3 Treatment Requirements

The Suquamish WWTP has an NPDES permit that sets the limit for BOD, TSS, pH, Fecal Coliform. It will likely
have an annual TIN discharge limit of 14,691 pounds, or 40 ppd in the new permit based on the Ecology
401 certification. Ecology has also indicated the ultimate target for nutrient limits will likely be between 3
and 10 mg/L, and, although it does not apply to Suguamish, the Draft PSNGP includes a “Nutrient Reduction
Evaluation” that includes consideration of technologies capable of achieving 3 mg/L. As part of the capacity
evaluation for the exiting plant, in addition to meeting the BOD and TSS concentration limits of 30 mg/L,
the plant was also evaluated for meeting a potential TIN limit of 10 mg/L. Potential alternatives to achieve
as low as 3 mg/L will be discussed in the following section.

6.6.3.4 Secondary Treatment Process Capacity Results

The results of various simulations at AAF, MMWWF and MMDWEF in 2020, 2028 and 2042 are shown in
Table 6-16.

Under current 2020 flow and loads, the existing SBR operation procedure can meet all the treatment goals
on BOD, TSS and annual TIN load. With an extended solids retention time (SRT), the plant can meet a
potential TIN concentration less than 10 mg/L under 2020 AAF and MMDWF conditions, but not under
2020 MMWWF condition. This is supported by historical effluent nitrogen data that shows effluent TIN
concentrations frequently above 10 mg/L.

As flow and loads increase over time, the plant will be able to meet the current BOD, TSS, and annual TIN
load limit, but will not be able to meet the target effluent TIN concentrations under several conditions.

N202840WA.00 ¢ January 2025 ¢ Suquamish General Sewer Plan Update ¢ Kitsap County
Wastewater Treatment Facilities Existing Conditions ¢ 6-37



DRAFT

In a summary, the existing SBRs have sufficient capacity to treat the projected TSS and BOD loadings to
meet the current NPDES permit limits and the annual TIN loading cap through the 20-year planning horizon.
However, the plant will not be able to meet more stringent TIN effluent requirement when that comes into
effect in the future. More detailed analysis on modifying the plant to meet more stringent nitrogen
requirement will be discussed in the next section.

Table 6-16 | BioWin™ Process Model Simulation Results

Parameter AF MMW NMMD A MMW
WF WF WF
Flow (MGD) 0.23 0.45 030 024 047 031 026 050 033
Temperature (°C) 15.00 10 22 15.00 10 22 15.12 10 22
Influent Alkalinity 275 275 275 275 275 275 275 275 275
(mg/L)

. 180N/ 200N/ 200N/ 180N/ 200N/ 200N/ 180N/ 200N/ 20ON/
AerationCycle (Min) ) e SoFF  SOFF | 20FF  SOFF  SOFF  20FF  SOFF | 5OFF
DO Target during
ON Che (/D) 2 2 2 2 2 2 2 2 2
SRT (days) 1450 775 1350 1675 875 1550 1450 680  15.00
MLSS (mg/L) 2985 2,175 3,086 3,253 2,545 3,582 3,148 2,339 3,585
Effluent TSS (mg/L) 73 176 9.7 7.6 26.0 106 7.8 21.0 10.7
Effluent BOD (mg/L) 3.1 8.8 45 3.0 11.9 45 32 105 4.8
Effluent Ammonia 9.7 138 6.4 104 163 7.0 176 15.0 13.0
(mg/L)

Effluent Nitrate 0 0 0 0 0 0 0 0 0
(mg/L)

Effluent Nitrite 0.00 0.00 0.16 0.00 0.00 0.08 0.00 0.00 0.00
(mg/L)

Effluent TIN (mg/L) 9.7 138 6.5 104 163 71 176 15.0 13.0
Annual Effluent TIN

Load {ppd) 19 - - 21 - - 38 - -
Effluent pH 6.9 7.0 6.9 6.9 7.0 6.9 7.0 7.0 6.9
Effluent Alkalinity 183 252 186 210 260 188 234 259 211
(mg/L)

WAS Solids (ppd) 488 763 577 488 761 577 545 894 577
ASST Capacity (days) =~ 2.5 16 21 25 16 21 23 1.4 21
Thickened Biosolids 57 53 53 53 53 54 54 53 53
(% solids)

(T;;Z';e”ed Blosolids 337 54y 411 343 547 419 386 644 421
TSST Storage 16 9 12 15 9 12 13 8 12
Capacity (days)

N202840WA.00 ¢ January 2025 ¢ Suquamish General Sewer Plan Update ¢ Kitsap County
Wastewater Treatment Facilities Existing Conditions ¢ 6-38



DRAFT

0.6.4 Solids Stream Capacity

6.6.4.1 ASST Capacity

The ASST has a capacity of 32,000 gallons and will provide 2.5 days of WAS storage capacity at current AAF
flows. The sludge thickening system does not have redundancy. If any of the thickening components were
to break down, there is piping to bypass the thickening system and offload the ASST to a sludge loading
truck. At 2042 MMWWEF, the ASST provides 1.4 days of WAS storage based on Table 6-15. The RDT could
be run more frequently under that condition prior to building additional WAS storage.

6.6.4.2 RDT Loading Rate

The RDT is currently operated 4 days per week, usually on Monday, Tuesday, Thursday, and Friday. Table
6-17 summarizes the projected WAS production by the process model and the anticipated RDT operating
hours in each week when run at 125 gpm. The RDT has sufficient capacity for greater runtime to meet
existing and future plant capacity.

Table 6-17 | Projected RDT Operation

Parameter AAF MMWWEF AAF MMWWEF AAF MMWWEF
Design Year 2020 2020 2028 2028 2042 2042
WAS Solids (ppd) 488 763 488 761 545 894
Assumed WAS Concentration (mg/L) 4,600 4,600 4,600 4,600 4,600 4,600
WAS Flow (gpd) 12,700 19,900 12,700 19,800 14,200 23,300
RDT Operating Hours (hours per week) 6.3 10.7 6.8 10.6 7.6 12.5

6.6.4.3 TSST Capacity

Thickened sludge from the RDT is stored in the 11,350-gallon TSST until it is hauled approximately twice a
week to Central Kitsap WWTP for further treatment and disposal. WAS concentration can range from 4,000
mg/L to 9,000 mg/L and is thickened to about 5 percent solids. Current TSST storage capacity is
approximately 16 days. The BioWin™ model projects TWAS storage capacity of approximately 8 days under
2042 maximum month flow conditions. Therefore, TWAS storage capacity is not a limiting factor at the
Suguamish WWTP.

6.7 Summary of Deficiencies and Recommendations

Table 6-18 provides a summary of the main findings for each unit process based on the condition
assessment, code review, hydraulic analysis, and treatment capacity analysis described above.

Table 6-18 | Overall Unit Process Capacity and Deficiencies

Physical

Unit Process "
Condition®

Capacity Recommendation

Preliminary Treatment
Bar Screen Fair 2.0 MGD, peak None
Grit Chamber Fair 2.0 MGD, peak None
Grit Classifier Fair 200 gpm None

N202840WA.00 ¢ January 2025 ¢ Suquamish General Sewer Plan Update ¢ Kitsap County
Wastewater Treatment Facilities Existing Conditions ¢ 6-39



. Physical
Unit Process Condition?
Grit Pump Poor
Secondary Treatment
SBR Basins Fair
SBR Blowers Fair
SBR Piping Very Poor
Sludge
Recirculation Fair
Pumps
Disinfection and Effluent
£ o
quallzgtlon Poor
Basin
UV System Poor
Solids Treatment
Sludge Storage Fair
Blower
ASST Poor
Thickener Feed Very Good
Pump
RDT Very Good
Thickened Fair
Sludge Pump
TSST Very Good
Sludge Loadout Very Good
Pump
Support System
Odor Control Poor

Process Building
sump pumps
Process Water

Reclaimed Water

Pumps

Power Distribution

Electrical Service

Not observed
Not observed

Very Good

Fair

Capacity

100 to 150 gpm

Over 0.50 MGD,
maximum month

264 standard cubic

feet per minute
(scfm), each

N/A

1,465 gpm, each

69,000 gallons

1.0 MGD, peak

200 scfm, each
32,000 gallons

130 gpm at 100 psi

125 gpm

12 gpm at 100 psi
11,250 gallons

225 gpm at 100 psi

5,000 cfm

280 & 300 gpm
40 gpm, each
N/A

225 kVA primary
service and 480-
volt secondary
service

DRAFT

Recommendation

General maintenance practice to mitigate corrosion
Plan equipment replacement in the next 2 to 10 years

Add redundant SBR basin or influent storage to
improve process reliability

Upgrade the entire secondary process for future TIN
requirement

Replace blowers when the secondary process needs
to be upgraded

Replace the effluent control valve
Replace entire piping

Replace pumps when the secondary process needs to
be upgraded

Replace the equalization basin with a larger and
covered structure

Replace entire system for improved control in the
next 2 to 10 years

Plan equipment replacement in the next 12 to 15
years

Recoat the structure and repair the access hatch or
replace the structure

None

Monitor corrosion on flocculation tank and mixer.
Improve the ventilation within the room to reduce the
corrosion potential

Replace with a larger pump to handle higher solids
content

None

None

Repair or replace the odor control system to restore
automatic operation and full functionality

Plan equipment replacement in the next 2 to 10 years
None

Add supports to pump volute and pipe

Plan equipment replacement in the next 10 to 12
years

Complete arc flash study for the electrical
infrastructure

N202840WA.00 ¢ January 2025 ¢ Suquamish General Sewer Plan Update ¢ Kitsap County

Wastewater Treatment Facilities Existing Conditions ¢ 6-40



DRAFT

Physical
Condition

a Capacity Recommendation

Unit Process

Generator Fair 450 kW Plan equipment replacement in the next 10 to 12
years
MCCs Fair N/A Plan equipment replacement in the next 10 to 12
years
Control Panels Fair N/A Housekeeping recommendations per Section 6.3.3.8

Buildings

Service Building Good N/A None
Keep screen channel cover plates on to reduce
flammable gas migration from the headworks
channel.

Process Building Good N/A Test and balance the air vehtilation within the RDT
room to ensure at least 6 air change per hour
ventilation is provided.

Install or repair the combustible gas detection and fire
alarm system in the room
Notes:

1. Component condition rating based on Table 6-3

N202840WA.00 ¢ January 2025 ¢ Suquamish General Sewer Plan Update ¢ Kitsap County
Wastewater Treatment Facilities Existing Conditions ¢ 6-41



DRAFT

THIS PAGE INTENTIONALLY LEFT BLANK

N202840WA.00 ¢ January 2025 ¢ Suquamish General Sewer Plan Update ¢ Kitsap County
Wastewater Treatment Facilities Existing Conditions e 6-42



DRAFT

SECTION 7

Collection and Conveyance
System Analysis

7.1 Introduction

The Suguamish collection system was modeled using the Danish Hydraulic Institute’s (DHI’s) MIKE+
hydraulic and hydrologic (H/H) modeling platform to determine capacity deficiencies in the system. Results
were analyzed for three scenarios:

» Existing Conditions: Existing population with 25-year 12-hour design storm rainfall.

> 2042 Conditions: Projected 2042 population with the 25-year 12-hour design storm scaled for the
projected 2042 climate conditions. This scenario is intended to represent the 20-year planning
horizon.

» 2080 Conditions: Projected 2042 population with the 25-year 12-hour design storm scaled for the
projected 2080 climate conditions. This scenario is intended to represent a conservative estimate
of the impacts to the collection system from increased rainfall due to climate change and roughly
aligns with the expected useful life of a pipe.

Selection of the design storm and other model information is included in the technical memorandum
Kingston and Suquamish Design Storm, Model Loadings, and Future Condition Parameters (Murraysmith
[now Consor], February 2022), included as Appendix I.

7.2 Capacity Criteria

The following criteria were used to determine if a collection and conveyance facility was capacity limited
and in need of upsizing:

» Manholes are considered to have SSOs when the water surface elevation in a manhole exceeds the
rim elevation. SSOs at manholes and lift stations are public health hazards and a source of
contaminants that adversely impacts the water quality of streams, lakes, marine waters, and
groundwater.

> Pipes are considered surcharged when the water surface elevation in the upstream or downstream
manhole connection exceeds the pipe crown. This condition indicates that the sewer has reached
flow capacity and hydraulic flow characteristics have worsened.

> Pipes with velocities exceeding 7 feet per second (fps) are considered capacity limited. High
velocities cause increased scouring, wear of pipe materials, and shorten the useful life of pipe. High
velocities also cause turbulent flow conditions and higher energy requirements for pumping
equipment. This is primarily a factor for force mains.

N202840WA.00 ¢ January 2025 ¢ Suquamish General Sewer Plan Update ¢ Kitsap County
Collection and Conveyance System Analysis  7-1



DRAFT

» Pump stations are under capacity when the flow to a pump station meets or exceeds the pump
station firm capacity. The firm capacity of a pump station is the pumping capacity of the station
when the largest pump is out of service.

7.3 Analysis Results

The results of the modeling analysis are summarized in this section. Assets that were modeled as failing the
criteria for the planning horizons are shown in Figure 7-1 and Figure 7-2, and the total counts of SSOs and
surcharged gravity pipes are included in Table 7-1. The pipe surcharge shown in Table 7-1 and Figure 7-1
flags any gravity pipe where the simulated hydraulic grade line is greater than the crown of the pipe at
either end of the pipe. Force mains are only considered under capacity if they fail the velocity criteria
(shown in Figure 7-2).

N202840WA.00 ¢ January 2025 ¢ Suquamish General Sewer Plan Update ¢ Kitsap County
Collection and Conveyance System Analysis ¢ 7-2



DRAFT

Figure 7-1 | Suquamish Capacity Deficiencies

N202840WA.00 ¢ January 2025 ¢ Suquamish General Sewer Plan Update ¢ Kitsap County
Collection and Conveyance System Analysis ¢ 7-3



DRAFT

Figure 7-2 | Suquamish Velocity Deficient Pipes

N202840WA.00 ¢ January 2025 ¢ Suquamish General Sewer Plan Update ¢ Kitsap County
Collection and Conveyance System Analysis ¢ 7-4



DRAFT

Table 7-1 | Pipe and Manhole System Analysis Results

Scenario Surface Sewer Overflows Number of Pipes Number of Pipes Velocity
(SS0) Surcharged (Either end) Exceeding 7fps
2022 0 11 13
2042 0 20 15
2080 0 45 17

Model results show several pipes along Division Avenue NE in the vicinity of NE South Street as being
surcharged under the existing conditions. Additional surcharging in the existing conditions is shown near
NE Parkway (at the Suguamish Dock) and up along Augusta Avenue NE. It is important to consider these